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Silymarin Caps.QO mg 1800
Ranitidin Tabl 300 mg 180
Omeprazole fl. 0,04 g 120
Famotidine tabl 40
Famotidine 5ml i 20
Drotaverine amp. 20mg/mi 2m| 2000
Drotaverine tabl. 40mg 800
Metoclopramide tabl. 10mg 240
Metoclopramide amp. T0mg/2mi - 2000
Diosmectite pulv. 3.76g 400
Vomitushee] Supp. 288
Simethicone Sol 30 ml 40
Loperamide caps. 2mg 96
Bisakodyl Sup.5 mg 100
Atropine amp. 1mg/1mij 400
Butylscopolamine amp. 20mg/ 1mi 400
Butylscopolamine dr. 10mg 400
Fenpiverini bromidum + Pitofenoni

hydrochloridum + Metamizolum sodium amp. 2mi 400
Fenpiverin; bromidum + Pitofenoni

hydrochloridum + Metamizolum sodim tabl. 3000
Papaverini hydrochloridum amp. 20mg/1mi| 1000
Papaverini hydrochloridum tabl. 50mg 400




WHcynun ¢ YHTEPMeAnepHO fencTeme amp. 401U/mi 10m| 40

WHeynun ¢ kpatko AeUCTBUE 1 6bp3 ecpekT amp. 401U/mi 10mij 40

Metformin hydrochioride Tb 850 mg 1400
Metformin hydrochioride Tb.1000 mg 800
Metformin hydrochloride Tb.500 mg 200
Acarbose Tb.100 mg 200
Gliclazide Tb. 60 mg 200
Glimepiride Tbh.2mg 200
Glimepiride Tb.4mg 100

Rutascorbin Tb.1(50 mg 200
Accorbic acid amp. 100mg/ml 5m)| 1000
Benfotiamin+Pyridoxine + Cyancobalamin Caps. soft 600
Thiamine + Pyridoxine + Cyancobalamin +

Lidocaine hydrochloride amp. 2ml| 1000

tabl. 4mg

Acenocoumarol

Nadroparin 0.3m| 400
Nadroparin 0.6mi 80
Heparin f1.25000 UI 10

.

Azithromycin

fl. 500mg 20
Amoxicilin tabl. 1,0 160
Cefadroxil 250mg/5ml 60mi sir 20
Midecamycin tabl. 400 md. 100




Midecamycin 175mg/5ml 115m| 10
Doxycyclin caps.100 mg. 100
Ciprofloxacin tabl.500 mg x 10 1200
Ciprofloxacin amp.10mg/mi/10m| 40
Klarithromycin 500 mg 200
Klarithromycin syr. 125mg/5ml 60m| 10
Clindamycin amp. 150mg/ml 4m| 20
Amikacin amp. 500mg/2mi 1400
Amikacin amp. 250mg/2ml 1400
Gentamicin amp. 80mg/2m| 400
Gentamicin amp. 40mg/1ml 200
Cefuroxime tb500mg x 10 40
Cefuroxime syr.125/5ml 50mi 10
Ceftriaxone fl.1,0gr 10000
Ceftriaxone fl.2,0gr 200
Cefoperazone fi1,0gr 1000
Cefazolin fl. 1,0 gr 800
Cefotaxime fl.1,0g 800
Ampicillin sodium+Sulbactam sodium fl.1.5 gr 20
Amoxicillin + Acidum Clavulanicum fl.1.2g 1000
Amoxicillin + Acidum clavulanicum Tabl. 375 mg. 400
Amoxicillin + Acidum clavulanicum mi. 10
Amoxicillin + Acidum Clavulanicum fl.100mi 10
Amoxicillin Sir.250mg/5mi 60mi 60
Cefaclor Sir 125mg/5 m| 10
Cefalexin Caps.500 mg 120
Fluconazole Caps.150 mg 520
Tinidazole Tb.500 mg 100
Fungostatin 1000001U/mi

Nystatin 500000 IU tb 800
Sulfamethoxazole/T rimethoprim tabl. 480 mg. 100
Sulfamethoxazole/T rimethoprim susp. 20

Etamsylate amp. 250mg/2ml 200
Phytomenadione amp. 10mg/1mi 200
mpresin amp.0,1Tmg/ml 2m)| 20
Pambenzacid amp. 10mg/ml 5m| 20




Ferrous gluconate + Manganese gluconate

Iron proteinsuccinylate

+ Copper gluconate amp. 10ml 40
Iron /IIl/ hydroxide polimaltose complex amp. 100mg/5mi 30
fron 111/ folic acid tabl. 100mg 400

800mg/15ml 150 mI 20

Dép ne amp. 20‘0‘n~1'g/5ml 100
Trimetazidine dihydrochlorid tabl. 35mg 140
Methyldigoxinum tabl. 0,1mg 120
Digoxinum amp. 250mg/2ml 60

Digoxinum tabl. 250mcg 100
Amiodarone amp. 150mg/3ml 100
Amiodarone tabl. 200mg 300
Glyceryl trinitrate 1mg/ml 50 m| 10

Propafenone 3,5mg/ml 10 mi 10

Propafenone Tb.150 mg 60

Spironolactone tb.50mg 200
Spironolactone th.25mg 600
Carvediolol tabl. 12.5mg 180
Metoprolol tabl. 100mg 120
Metoprolol 50 mg b 300
Nimodipine tabl. 30mg 500
Nimodipine sol. 0.02% 50m| 10

Zofenopril-Ca tabl.30mg 60

Lisinopril tabl.5 mg 120
Lisinopril tabl.10 mg 1300
Lisinopril 20 mg tb 300
Lisinopril + Amlodipin 10mg/5mg 300
Amlodipine tabl.5mg. ~120
Amlodipine tabl.10mg. 120
ETalapril tabl.5mg 600
Enalapril tabl.10mg 1200
Lercanidipine hydrochloride tabl. 10 mg. 240




Epinephrine amp. 1mg/1ml 80

Isosorbite dinitrate tabl. 10mg 120
Isosorbite dinitrate tabl. 20mg 120
Pentaerithrityl tabl. 10 mg. 120
Clonidine amp. 150mcg/1mi 400
Clonidine tabl. 150mcg 200
Triamterene + Hydrochlorothiazide tabl. 25mg 60

Furosemide tabl. 40mg 1360
Furosemide amp. 20mg/2mi 800
Verapamile hydrochloride amp. 5mg/2mi 40

Verapamile hydrochloride tabl.120 mg 500
Indapamide tabl. 1.5mg 120
Nebivolol tabl. 5mg 300
Bisoprolol hemifumarate tabl.10mg 600
Bisoprolol hemifumarate tabl.5mg 600
Losartan tabl. 50mg 450
Olmesartan medoxomil 20 mg tb 300
Irbesartan 150 mg tb 300
Irbesartan+ hydrochlortiazide 150mg/12.5 300
Telmisartan 80 mg tb 300
Valsatran + hydrochlortiazide Tabl. 160mg/12,5mg 120
Rosuvastatin 70 mg tb 200
Simvastatin tabl.20mg 600
Nifedipine Tb.20 mg 600
Clopidogrel Tabl. 75 mg 1600
Acidum acetylsalicilicum Tabl. 100mg 1500
Acidum acetylsalicilicum tab. 500mg 1200

Diclofenac sodium Amp.75mg/3mi 3400
Diclofenac sodium tabl. 50mg 1000
Dexketoprofen Tabl 25 mg 100
Dexketoprofen amp. 50mg/2mi 100
Meloxicam amp. 15mg/1,5mi 40
Ibuprofen sir. 100mg/5ml 100m 200




Ibuprofen

a mg

120

Nimesolide

tabl. 100mg

8200

amb.mrﬁglml Z.Srﬁl

Atracurium 80
Atracurium amp. 10mg/ml 5mli 80
Suxamethonium amp.10mg/ml 5ml 100
Pipecuronium bromide amp. 4mg/2ml| 20

Magnesium orotate Tb. 500 mg 600
Magnesium sulfate amp. 200mg/10ml| 400
Methylergometrin amp. 0,2mg 300
Methylergometrin Tb. 0,125 mg 120
Oxytocin amp. 51U/1ml 500
Dydrogesterone Tb. 10 mg 200
Norethisterone acetate tabl. 5 mg 200
Bromocriptine Tb.2,5 mg 300

Dexamethasone amp. 4mg/1mi 2000
amp.15.78mg +

Methylprednisolone solv.1ml 3000
amp.6.3Tmg +

Methylprednisolone solv.1ml 60




Methylprednisolone

amp.40mg + solv.1m|

4000

Methylprednisolone

Tabl 4 mg

200

Vinpocetine Tamp. 5mgimi amy 1400
Vinpocetine tabl. 5mg 2160
Vinpocetine tabl.10mg 1400
Thioctic acid tabl. 600mg 2000
Thioctic acid amp. 600mg/ 600

Morphir;e

amp. 20mg/1ml

20

l-’gtanyli Citras amp. 0,1/2ml 200
Fentanyli citras amp. 0,25/5ml| 400
Pethidine amp.100mg /2mi 20
Propofol amp. 10mg/m| 20ml| 400
Propofol fl. 50ml 100
Bupivacaine amp. 20mg/4ml| 80
Sevoflurane fl. 250mi 10

Metamisol tabl. 500mg 6000
Metamisol amp. 500mg/ml| 2m| 2000
Paracetamolum fl.1,0g 20
Paracetamolum tabl.500mg 8400
Paracetamolum syr.120mg/ml 125mi 600
Paracetamolum Sup.150mg 120
Paracetamolum Sup.300 mg 100
Paracetamolum Sup.80 mg, 40
Lidocaine hydrochloride amp. 20mg/mi 2mi 200




Lidocaine hydrochloride

Iamp. 10mg/ml 10ml

200

Pregabalin tabl.75mg 200
Chlorpromazine amp. 5mg/ml 5mi 100
Midazolam amp. 5mg/ml/3ml 100
Gabapentin Caps.300 mg 120
Carbamazepine Tabl. 200mg 4000
Haloperidol amp.5mg/m| 500
Haloperidol Tb.1,5 12000
Diazepam Tb.10 mg 2000
Diazepam amp. 10mg/2mi 1200
Galantamine amp. 10mg/1ml| | 100
Piracetam amp. 200mg/ml/5ml 1000
Piracetam tabl.800mg. 2400
Bromazepam Tabl. 3 mg 1000
Phenobarbital sol.inj. 200mg /2ml 20
Nicergoline tabl.10mg. 180

spray 100mcg/dose

Salbutamol 200 doses 20

Salbutamol sol.5mg/mi 20ml 40

Ambroxol hydrochloride Sir15mg/5ml| 100 ml 400
Ambroxol hydrochloride tabl. 30mg 1500
Diphenhydramini hydrochloridum+Amonii

chloridum+Natrii

citras+Chloroformium+Mentolum syr. 125ml 320
Biox-Thimy sir. 100 ml 200
Acetylcisteine pulv.200mg 10

Dextromethrophan hydrobromide Sir.3,42mg/ml| 100m| 40

Prospan 7mg/ml 100ml| 60




Budesonide

0.25mg/mi 2 mi

100

Aminophylline

Aminophylline tabl. 100mg 1000

Theophylline depo-tabl. 300 mg 1000
|Bromhexine hydrochloride Th.8 mg 700

Bromhexine hydrochloride amp. 2mg/ml 2mi 20

Bromhexine hydrochloride Syr. 600

Ephedrine hydrochloride amp. 50mg/1ml 100

Ketotifen Sir 125 ml 20
Klemastin Tb.1 mg 120
Dimetindene Sol. 1mg/ml 20m! 100
Levocetirizine , Sol.5mg/ml 20ml 40

Chloropyramine amp. 10mg/ml 2 mi 40

Desloratadine 0.5mg/m! 120mi 100
Desloratadine Tb. 5mg 100
Promethazine Amp.25mg/ml 2ml 100

W

Metfonfdazdlé ”

sol. 500mg/100m!

Metronidazole

Tb.500 mg
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Sodium chloride + Potassium chloride +

Sodium lactate + Calcii chloridum sol. 500m! 6arka 1000
Sodium chioride + Potassium chloride +

Calcii chloridum sol. 500m| 6arka 1000
Sodium chloridum HaHka 10000
Sodium chioridum 6aHka 720
Sodium chloridum s0l.100 m| 6akka 1000
Hydroxyethylstarch Sol 500 ml 20
Mannitolum 15% s0l.500m! 6aHka 4000
Mannitolum 10% $01.500mI 6aHka 4000
Aqua redistillata Sol.500ml 100

Calcium gluconicum

amp.8,94mg/ml 10ml|

Aqua redestilata

amp. 10ml

Potassium chloride

amp. 1,5g/10mi

Natrium chloridum

amp. 0.9% 10mi

Natrium chloridum

amp. 0.9% 5mi

Sodium bromide

Amp. 100mg/ml 5ml

amp. 8,4% 20 m|

40
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Povidone Jodine Ung.90g 20
Povidone Jodine s0l.10% 1000ml 200
Sol iodi spirituosa $0l.5% 1000ml 40
Solutio Ethacridine lactate $01.0,1% 1000mi 40
Hydrogen peroxide Sol 3% 1000mlI 100
Spiritus aethylicus s0l.95% 1000ml 400
Spiritus aethylicus 70% 1000ml 120gr 400
Oleum Ricini 1000 mi 10
Liquid paraffin 80g 20

Glucose sol. 5% 500mi 6anka 20
SO TU7% SO0

Glucose 6aHka 20

Glucosae 5% + Sodium chloride 0.9% sol. 500mI 6axka 4000

Glucosae Amp.400mg/ml 10m] 100

Valproic acid .capﬁ 500 Mg 1200
Valproic acid Prolonged tb.500 mg 6000
Valproic acid Tb. 300 mg 1000
Clomipramine Tb. 25mg 2000
Clomipramine Tb. 10mg 3000
Tizanidine TD. 2 mg 5000
Olanzapine Tb. 10 mg 400
Citalopram Th.20 mg 120
Paroxetine Tb.40 mg 120
Paroxetine b.20 mg 120
Flupentixol Amp.20mg/ml| 100
Flupentixol Tb.0,5 mg 240
Hydroxyzine hydrochloride Th.25 mg 480
Mirtazapine Tb. 30 mg 60
Clozapine Tb,100 mg 2000




.TA w
Trazodone hydrochloride Tb. 150 mg 40
Chlorprothixene Tb.15 mg 6160
Amitriptyline Tb, 25 mg 2000
Alprazolam Tb. 0,5 mg 3000
Dipotassium chlorazepate Caps.5 mg 120
Zopiclone Tb.7,5 mg 400
Quetiapine ﬁFbJOO mg 2800
" [Gletapmne Tb. 200 mg 1800
"[Biperiden . 4?.2?19 16000
Biperiden AN, 300
Escitalopram Tb. 20 mg 60
Risperidone Tb. 1 mg 1800
Risperidone Tb. 2 mg 1200
Risperidone Tb. 4 mg 600
Duloxetine Caps.. 30 mg 300
Aripiprazole Tb. 15 mg 300
Hydroxyzine hydrochloride Tb. 25 mg 400
Amisulpride Tb. 400 mg 180
Levosulpiride Tb. 50 mg 400
Venilafaxine Tb. 75 mg 400
Sertraline Tb. 50 mg 200
Memantine Tb. 10 mg 400
Lorazepam Tb. 1 mg 400
Gabapentin Caps.100 mg 2000
Gabapentin Caps.300 mg 400

Xylometazoline hydrochloride

36

sol nasal drops

Calcium gluconicum

Xylometazoline hydrochloride 0,1%ml 10ml 64

Nitrofural /tetracaine hydrochloride/ Sol.2,5mg/31,25mg/8

phenazone 7,5mg 10
Sir. 150 ml 500




